
Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 1 of 151 

 
 
 
 
 
 
 
 
 
 
 
 

Kooragang Water Pty Ltd 
 

ACN 609 789 808 
 
 

KWPL-IMS-DOC-003 
KIWS Recycled Water Quality Management Plan 

 
 
 
 
 
 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 2 of 151 

 

 

 

 

Version 
No Version Date Approved By Status Next Revision Date 

0.1 4 April 2022 N/A Draft N/A 

0.2 12 January 2023 N/A Draft N/A 

1.0 31 January 2023 Chief Operating Officer Released 31 January 2026 
[...]
provide technical advice and design review through the project delivery phase. 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 15 of 151 

2. ELEMENT 2 – Assessment of the Recycled Water System 

An overview of the KIWS is provided in Figure 2-1. 

2.1 Source of Recycled Water, Intended Uses, Receiving Environments and Routes of 
Exposure 

2.1.1 Source water 

Recycled water is sourced from the Shortland WWTW that is owned by Hunter Water and operated and 
maintained by Veolia. Treated effluent is supplied to the KIWS from the Shortland WWTP under the 
Agreement for the Supply of Treated Effluent and Potable Water between HWC and WUA (‘Treated 
Effluent Supply Agreement’). This agreement includes specific obligations covering the quality of 
treated effluent to be supplied under the Treated Effluent Supply Agreement which are summarised 
below. 

Table 2-1 Treated Effluent Supply Upper Limiting Values 

 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 16 of 151 

Table 2-2 Treated Effluent Supply On-line Trigger Values 

 

 

The upper limiting values outlined in Table 2-1 are the maximum values for the respective water quality 
criteria that meet the original design requirements of the KIWS. If the treated effluent exceeds this quality, 
then KWPL is not obliged to treated the effluent as it may result in damage or limited capacity of the 
KIWS treatment plant. In such an event KWPL would supply potable water to its customers. 

The on-line trigger values outlined in Table 2-2 provide on-line control to automatically divert treated 
effluent away from the treatment plant when the water quality has exceeded specific agreed values. 
Hunter Water have the responsibility to review the risks, operations and management of the sewage 
catchment and operations at Shortland WWTW to ensure that the contractual effluent quality targets for 
the effluent supplied to KIWS meet requirements. 

Communication between Veolia and Hunter Water, and SUEZ and WUA in relation to the KIWS is 
governed by the Hunter Water and KIWSP Operations Protocol (‘Operations Protocol’). This Operations 
Protocol outlines the responsibility for communication between Veolia and Hunter Water for events that 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 17 of 151 

result in or may result in a treated effluent quality event. This Operations Protocol includes both on-line 
and incident specific communication requirements and has been designed to manage the quality and 
quantity of treated effluent in-line with the obligation to supply recycled water in-line with this RWQMP.  

2.1.2 Intended Uses 

Recycled water from KIWS is supplied to Orica and NCIG. The customer end uses for the recycled water 
are summarised in Table 2-3.  

Table 2-3 Uses of Recycled Water 

Category of Use Customer End Use 

Industrial Use (Unrestricted) Orica Process water 

Industrial Use (Unrestricted) 
Fire Fighting 

NCIG Process water 
On-site Fire Fighting Systems 

 
AWTP on site reuse Self (SUEZ, operator of 

KWPL) 
 

On site plant uses, e.g. hose down, chemical dosing 

 

2.1.3 Routes of exposure 

Potential routes of exposure for each of the intended end-uses are listed in Table 2-4. 

Table 2-4 Routes of Exposure 

Intended End Use  Route of Exposure 
 

Industrial Use (Unrestricted) 
Orica 
NCIG 

Ingestion of water from sprays 
Inhalation of water from sprays during 
operation/maintenance of processes Contact with water 
from sprays during operation/maintenance of processes 

Fire Fighting NCIG During firefighting activities, exposure to fire fighters through: 
Ingestion of water from sprays 
Inhalation of water from sprays during 

 
AWTP on site reuse 

KIWS Ingestion of water from sprays 
Inhalation of water from sprays during operation/maintenance of 
processes Contact with water from sprays during 
operation/maintenance of processes 

 

2.1.4 Receiving environments 

The intended uses of KIWS product water do not include discharge to the environment. Discharge to the 
Hunter River will only occur as overflows when the raw water tank and the product water tank are full, or 
RO permeate has not met the disinfection specifications and can’t be supplied to the end user. These 
flows are of the same or better quality than the existing discharge of secondary effluent to the Hunter 
River from Shortland WWTW. The normal discharges from Shortland WWTW are managed under the 
EPA POEO licence for the Shortland WWTW (Licence Number 1680). In addition, of relevance to WICA, 
a KIWS AWTP EPA POEO licence is in place to permit accidental or emergency discharges from the 
KIWS AWTP of up to 100 ML per year (Licence Number 20757). 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 18 of 151 

The end use and application of recycled water is under the control of the customers (Orica and NCIG 
respectively). Additionally, the receiving environments and potential hazards were taken into 
consideration during the risk assessment process, as described in Section 2.4 

2.1.5 Inadvertent or unauthorised use 

KIWS supplies recycled water to specific industrial customers and the management of the recycled water 
and inadvertent use of the recycled water is the responsibility of each customer. This is managed through 
the respective customers RWQMP’s. 

2.2 Recycled Water System Analysis 

2.2.1 Flow through KIWS 

The design flows and loads adopted for the KIWS are summarised in Table 2-5. 

Table 2-5 Design flows through KIWS 

Parameter Unit Capacity 
(MLD) 

Influent flows MLD 12.6 

Production Capacity MLD 10.5 

Losses (incl. backwashing of auto strainers, MF and RO systems) MLD 2.1 

 

The Treated Effluent Supply Agreement includes contractual obligation on Hunter Water for the volume of 
treated effluent to be supplied to the KIWS. This ensures Hunter Water are obliged to supply the required 
influent flows of 12.8MLD 

2.2.2 Treatment Process 

The treatment processes performed at KIWS are described in detail in the following sections. 

Chloramine Dosing 

Chlorine is dosed at Shortland WWTW. However, chlorine can be hazardous to RO membranes. 
Therefore, chloramine dosing occurs upfront of the auto strainers. Carrier water is added to each 
separate chemical (i.e. sodium hypochlorite and aqueous ammonia). These two streams are combined in 
a static mixer, located within the Aqueous Ammonia chemical bund, to form chloramines. The intention is 
to always maintain a free ammonia residual through the plant to ensure that there is no free chlorine in 
the raw water, which would oxidise the RO membranes. 

Purpose: To prevent microbiological growth through the plant and ensure that there is no free chlorine in 
the system that may damage RO membranes. 

Auto Strainers 

The auto strainers are Amiad EBS model type with 300 μm weave wire screens, which backwashes 
periodically based on a differential headloss across the screens or on time. Once initiated the auto 
strainer operates continuously to screen incoming flows. The backwash process occurs twice per day and 
produces approximately 420 L per backwash but is dependent on operating pressures and solids content 
of the incoming effluent. 

Purpose: To provide physical protection for the MF system. 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 19 of 151 

Microfiltration 

The MF plant is a Pall Microza MF system with a nominal pore size of 0.1 μm. It consists of three trains 
each with a maximum continuous feed flow of 16.3 L/s (total 49 L/s), which will be increased to 21.6 L/s 
(total 65 L/s) with the addition of membrane modules to achieve ultimate capacity in Stage 2. 

Periodically the MF system carries out a backwash cycle to remove the captured suspended solids from 
the membrane surface and diverts them to the backwash handling system for disposal off site. The MF 
backwash process uses MF filtrate which is stored in the MF backwash tank with a storage capacity of 10 
kL. 

Purpose: Removal of pathogens and suspended solids 

Reverse Osmosis 

The primary RO process (‘PRO’) consists of four (4) trains (single pass, two stages) that are fed from the 
RO feed water tank via cartridge filters. Antiscalant and sulphuric acid are dosed downstream of the Low 
Pressure (LP) feed pumps to protect the RO membranes from scale-forming compounds and improve 
performance.  

Brine from the PRO process above is further treated through a Brine Recovery Unit (‘BRU’) to produce 
additional permeate that is recirculated back to the head of the PRO for re-treatment. This enables the 
plant capacity to be increased from the original design capacity of 9ML/d to 10.5ML/d. There is no change 
to the recycled water quality output of the plant. The BRU system consist of a two-stage single pass 
system. 

Citric acid and hydrochloric acid, caustic soda and a RO proprietary cleaning agent are used for chemical 
cleaning of the PRO and BRU membranes, also referred to as a Clean in Place (CIP) and maintenance 
cleans. 

Purpose: Removal of dissolved salts, pathogens and all other particulates. 

Degas Tower 

RO permeate enters the Degas Tower at a high level and is distributed across the footprint area of the 
tower by way of a trough distribution system before dropping through the tower under gravity. Air 
introduced into the tower at low level, passes up through the RO permeate. Internal packing media within 
the tower assists in maximising the exposure of permeate with air to ensure CO2 is brought out of 
solution and released as a gas. 

Purpose: To remove CO2 from the RO permeate. 

Chlorination 

Sodium hypochlorite is dosed into the feed main upstream of the chlorine contact tank (CCT). The main 
chlorination step occurs within the CCT. The contactor is a 700 kL tank, providing a hydraulic retention 
time (HRT) of 112 minutes at Stage 1 maximum design flow and 84 minutes at Stage 2 maximum design 
flow. 

The aim of the CCT is to achieve 4 Log virus reduction by chlorine inactivation. The required dose or Ct 
(disinfectant concentration x contact time) for chlorine inactivation of coxsackie B5 virus is 11 mg.min/L at 
a pH of less than 7.5 with a water temperature of greater than 10°C (Keegan et al., 2012). This increases 
to 27 mg.min/L for a pH of up to 9.0 with the control system adjusting the target based on the pH 
measured. 

Purpose: Inactivation of pathogens (viruses and bacteria) and prevention of algal and biological growth in 
storage and distribution system. 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 20 of 151 

2.2.3 On-site Storage 

Product Water Tank 

The product water tank provides 4.2 ML storage equating to approximately 12 hours hydraulic retention 
time at Stage 1, and 9 hours at Stage 2, under average flow conditions of 139 L/s. A magnetic flow meter 
is located on the outlet to the product water tank to accurately record flows to the end user. 

2.2.4 Distribution 

On-site Service Water 

A service water system is provided using product water stored in the product water tank. Two vertical 
multistage centrifugal pumps operate on variable speed drives in a duty/standby configuration. The 
service water system provides water for the following applications: 

• Carrier water for the sulphuric acid dosing 

• Carrier water for the chloramine dosing using aqueous ammonia      

• Carrier water for the chloramine dosing using sodium hypochlorite       

• Hose reels for wash down 

Product Water Pumps 

The product water pumps transfer water from the product water tank to the end users, Orica and NCIG, 
and are located outside adjacent to the Product Water tank. The product water pumps have on-line 
redundancy with a duty/ stand-by arrangement and are fitted with variable speed drives to enable a level 
set point to be maintained within the Orica/NCIG tank. The product water pumps have a nominal capacity 
of 15MLD. 

Transfer Pipeline  

Recycled water is transferred from the product water tank to Orica via an 8 km pipeline of a nominal 
diameter of 400mm DN HDPE PN12. The product water pipeline has a nominal capacity of 15MLD to 
match the capacity of the product water pumps.  

Recycled water is transferred from product water tank to NCIG via a 70m x DN200 branch connection to 
the 8 km pipeline of a nominal diameter of 400 mm. This Branch connection is located approximately 
5.2km from the KIWS Plant 

Recycled water is delivered to the individual customers on-site receival tanks which provide some 
balancing storage to manage short term outages at the KIWS. The transfer system is designed to fill the 
customers receival tanks in-line with their respective contractual obligations. The customers maximum 
daily supply obligations collectively align with the total production capacity of the treatment plant 
(10.5MLD). 



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 1 of 151 

 

Figure 2-1 Recycled water system diagram showing KIWS (the subject of this RWQMP), Shortland WWTW and End Users.  



Kooragang Water Pty Ltd - KIWS Recycled Water Quality Management Plan  
KWPL-IMS-DOC-003 

Version 1.0 31 January 2023                    Uncontrolled when printed Page 1 of 151 

 

2.2.5 Water Quality Objectives 

Legislation and Guidelines 

EPA Environment Protection Licence (EPL) Nos. 1680 and 20757 govern overflows and discharges from 
KIWS. The AGWR set the level of treatment needed to address the public health and quality issues 
associated with providing recycled water fit for the end uses as described in Table 2-3. The Australian 
and New Zealand Environment and Conservation Council (ANZECC) Guidelines for Fresh and Marine 
Water Quality (2000) and the DECC (now EPA) Use of Effluent by Irrigation Environmental Guidelines 
(2004) discuss water quality in the context of irrigation for agricultural use. These guidelines have been 
considered in developing the water quality objectives applied to the KIWS recycled water scheme. 

Original KIWS Target and Claimed Log Reduction Values 

The original log reduction targets for the scheme were calculated at an Exposure Workshop held in May 
2008 between representatives from Hunter Water Corporation, the end user at the time (Orica) along with 
water treatment and recycled water professionals.  

At the 2008 workshop the expected exposure of employees to recycled water whilst undertaking specific 
tasks was identified and quantified. Risks were estimated in disability-adjusted life years (DALYs) given 
those exposures. Pathogen log10 reduction value (LRV) targets were set for viruses, protozoa and 
bacteria such that the risk to worker health would not exceed the one in one million health-based target 
given in the AGWR. From the results of the workshop it was determined that the most exposed group at 
Orica would be the Nitrate Plant operators and using this highest calculated exposure, the minimum 
pathogen LRV from raw effluent required to provide a ‘fit for purpose’ final product for this group were 
calculated (Table 2-6). Based on validation of process treatment units at KIWS the log reduction values 
being claimed for the respective process units are summarised in Table 2-7. Refer to Section 8.1 for the 
information pertaining to the validation of the processes for the achievement of the stated LRVs. 